RR 4T 430CC Racing 2016 cooling system
October 3, 2017
RR 4T 430CC Racing 2016 front wheel
October 3, 2017
Show all

RR 4T 430CC Racing 2016 wiring harness

Free!


Clear
SKU: n/a. Category: .
Description
Nr. Product code Nr. Chassis Start Product name
1 #  1646210 000 HEADLIGHT, RR 4T ’08
2 #020400610 000 BLINKER F/LF – R/RH
3 #020400600 000 BLINKER F/RH – R/LF
4 #020400308 000 REAR LIGHT
5 #020400200 000 NUMBER PLATE LIGHT MY’10
6 #  1115416 000 BATTERY
7 #  1884948 000 FLASHING DEVICE
8 #  2728471 000 RELAIS, STARTING
9 #031400151 000 Unprogrammed CDI unit
10 #031400218 200 INGNITION COIL
11 #031400258 200 REGULATOR
12 #031400230 000 SPEEDOMETER
13 #031400110 000 SPEEDOMETER BRACKET RR 4T
14 #007400500 000 HORN
15 #  2879013 000 REED
16 #006100550 000 SPARK PLUG CONNECTOR RR4T MY’1 0
17 #006100500 000 SPARK PLUG, M12X1,25
18 #031400410 000 FRONT ELECTRIC EQUIPMENT
19 #031400108 000 ELECTRIC EQUIPMENT
20 #031400380 000 Starter relay cable
21 #020400020 000 RR4T MY’10 GROUND WIRING SYSTE M
22 #020400030 000 BATTERY ELECTRIC SYSTEM RR4T M Y’10
23 #031400420 000 REAR ELECTRIC EQUIPMENT
24 #  2897255 000 HORN BRACKET, RR 2T/4T
25 #  2560311 000 M6 SCREW PLATE
26 #  1147015 000 BOLT 6.12 RS CH8
27 #  1514654 000 CLAMP
28 #  2524442 000 FAIR LEAD, 6/8
29 #  2524443 000 FAIR LEAD, 6/6
30 #  1514264 000 WHITE CLAMP
31 #031400438 200 KIT, FUEL PUMP FILTER
32 #  1354820 000 SPACER 6,5/9,0/13,5 . 4,8
33 #  3123530 000 SCREW 4,2.16
34 #  2525182 000 CLAMP “NYLPAS016R”
35 #  2558090 000 PLATE 4,2
36 #  3126190 000 SCREW 4.12
37 #020408120 000 SPACER, SPEEDOMETER BRACKET RR 4T
38 #031400130 000 RUBBER BUFFER
39 #031400488 200 KIT, CARBURETTOR PUMP
40 #  1149070 000 BOLT 6.20
41 #  3130190 000 SCREW 6.8
42 #  1146251 000 BOLT 5,12
43 #  1312550 000 NUT M8.5
44 #  3123565 000 SCREW 4,5.15 , SCREWPLAST
45 #  3126190 000 SCREW 4.12
46 #  1440020 000 ELASTIC BAND FOR BATTERY FIXAT ION
49 #020400060 000 10/32V FUSE
50 #  1312550 000 NUT M8.5
51 #  1148025 000 BOLT 6.16
52 #031400022 200 FIXING BRACKET
54 #  3123370 000 SCREW 4.11
55 #031400170 000 TILT SENSOR
56 #  2734800 000 WASHER 4.16
57 #  3123560 000 SCREW
58 #031400390 000 RELAY
59 #031400161 000 CDI BRACKET
60 #031400448 200 PACKINGS KIT
61 #029130040 000 TEMPERATURE SENSOR
62 #031400140 000 FUEL PROBE
63 #031430870 000 FUEL PUMP FIXING PLATE
64 #031430900 000 FUEL PUMP FIXING PLATE
65 #C24750020 000 STUD BOLT 5.22
66 #C24070130 000 NUT 5, SELF-BLOCKING
67 #  1146401 000 BOLT 5.20 RS CH8
68 #031400181 000 ELASTIC
69 #031400458 200 REGULATOR KIT
70 #031400498 200 KIT
71 #  1150010 000 BOLT 6.25
72 #  2740500 000 WASHER 6.12.1,6 DIN 125
73 #031400510 000 CONDENSER
74 #031400520 000 DIODES
75 #  2734650 000 WASHER 4.9
Reviews (0)

Reviews

There are no reviews yet.

Only logged in customers who have purchased this product may leave a review.